
Wastewater System Facilities Plan
Volume 1: Wastewater Facilities Plan

October 2019

C I T Y  O F  S A N DY



Wastewater System Facilities Plan 

City of Sandy 

October 2019 

Murraysmith 

888 SW 5th Avenue 
Suite 1170 
Portland, OR  97204 

6/30/20



17-2137 Wastewater System Facilities Plan 
October 2019 City of Sandy 

Acknowledgements 

Appreciation is expressed to all who contributed to the completion of this report. 

City of Sandy 
Kim Yamashita, City Manager 

Mike Walker, Director of Public Works 

Thomas Fisher, Engineering Technician 



17-2137 Page i Wastewater System Facilities Plan 
October 2019 City of Sandy 

Table of Contents 

Volume 1 
Executive Summary 

Introduction .......................................................................................................................ES-1 
[...]
future and served by this pump station. The duplex pumps are rated for 188 gpm at 92.5 feet TDH. 
The force main is 1360 linear feet of 4-inch diameter C-900 PVC. 

3.4.6 Southside Pump Station (Snowberry) 

The Southside Pump Station is located at SE Arletha Court and Cascadia Village Drive. It is the 
newest pump station in the City, constructed in 2012 to provide sewer service to 99 residences in 
the Snowberry Development. Several large tax lots adjacent to the original development may be 
developed in the future and served by this pump station. The duplex pumps are rated for 180 gpm 
at 100 feet TDH. The force main is 1250 linear feet of 4-inch diameter C-900 PVC. 

3.5 Wastewater Treatment System 
The treatment system, shown in Figure 3-7, was first constructed in 1998 and included screenings, 
contact stabilization process, effluent polishing pond, and disinfection using a chlorine contact 
tank before discharging into Tickle Creek. The last major treatment plant update occurred in 1996 
when the entire plant was updated to include grit removal, activated sludge secondary treatment 
process, disk cloth filtration, and UV disinfection. The following sections describes in more detail 
the current treatment plant components. Subsection 8.3 Existing WWTP Capacity Evaluation 
provides a table summarizing the existing unit process capacities.  

  



 

17-2137 Page 3-18 Wastewater System Facilities Plan 
October 2019 Existing System Description City of Sandy 

This page intentionally left blank 



ABANDONED
LIQUID SLUDGE
FEED TANK

AERATED
SLUDGE

STORAGE
BASIN

SOLID
S HANDLIN

G

BUILD
IN

G

AERATION BASIN

1 2

BLOWER /
MAINTENANCE

BUILDING

SECONDARY
CLARIFIER

NO. 2

SECONDARY
CLARIFIER

NO. 1

SECONDARY
SLUDGE PUMPING
BUILDING

DISINFECTION
FILTRATION

BASIN

EFFLUENT
PUMPING
STATION

HEAD-
WORKS

OFFICE /
LAB

BUILDING

STORAGE POND
2.4 MG

WASTE PUMPING
STATION

BIOSOLIDS
DEWATERING

BUILDING

BIOSOLIDS
STORAGE

AREA

EXISTING
FENCE

EXISTING
FENCE

EXISTING
PAVEMENT
BOUNDARY

SITE PLAN
SCALE: 1"=50'

G
:\

PD
X
_P

ro
je

ct
s\

17
\2

13
7 

- 
S
an

dy
 F

ac
ili

ty
 P

la
n\

C
A
D

\F
ig

ur
es

\1
7-

21
37

-F
IG

-7
.d

w
g 

S
IT

E 
PL

A
N

 8
/2

/2
01

8 
12

:0
3 

PM
 D

K
H

 2
3.

0s
 (

LM
S
 T

ec
h)

City of Sandy, Oregon
Wastewater System Facility Plan

Figure 3-7 
Existing Site Plan

January 2019 17-2137

N
ES

W

0

SCALE IN FEET

2525 50



 

17-2137 Page 3-20 Wastewater System Facilities Plan 
October 2019 Existing System Description City of Sandy 

This page intentionally left blank 



 

17-2137 Page 3-21 Wastewater System Facilities Plan 
October 2019 Existing System Description City of Sandy 

3.5.1 Preliminary Treatment 

The headworks consists of fine screening, grit removal, influent flow metering and influent 
composite sampling. The existing WWTP covered Headworks area is shown in Figure 3-8. Raw 
effluent from the collection system is passed either through a rotary fine screen, as shown in 
Figure 3-9, with a ¼-inch screen equipped with a screening conveyor with integral washing and 
compaction. Flows in excess of the influent screen capacity flow through a bypass channel with 
manual bar screen with ¾-inch aperature. For the rotary fine screen, the screenings are collected, 
washed, and conveyed to a dumpster. Following screenings, influent enters the 10-foot diameter 
vortex grit chamber. Grit removed from the bottom of the grit champer is washed in an adjacent 
grit classifier and conveyed to the to the screenings dumpster. Finally, preliminary effluent flows 
from the grit chamber passes through a 12-inch Parshall flume equipped with an ultrasonic level 
sensor. The influent composite sampler is located at the parshall flume.  

Figure 3-8 
Headworks 

 

Figure 3-9 
Fine Screen 

 

3.5.2 Primary Treatment 

There is no primary treatment at the Sandy WWTP. Preliminary effluent from the headworks flows 
directly to the aeration basin. A new secondary flow split structure is currently being installed to 
better split liquids and solids flows between the two aeration basins. 

3.5.3 Secondary Treatment 

Preliminary effluent feeds to two parallel 0.37 million gallon (MG) aeration basins. The basins 
consist of two 37,000 gallon anoxic selector zones, followed by 37,000 gallon Aerobic 1 zone and 
an ~260,000 gallon Aerobic 2 Zone as shown in Figure 3-10. Each aeration train is equipped with 



 

17-2137 Page 3-22 Wastewater System Facilities Plan 
October 2019 Existing System Description City of Sandy 

an internal mixed liquor (nitrate) recycle that returns flow from the Aerobic 2 zone to the Anoxic 
Selector zone. The mixed liquor recycle is not currently operating in Train 1 for a number of years.  

Figure 3-10 
Aeration Basin  

 
a.) large aerobic zone 

 
b.) small anoxic zone  

 
c.) small aerobic zone 

Mixed liquor from the aerations basins flows by gravity to one of two 54-foot diameter secondary 
clarifiers, shown in Figure 3-11. Each of the secondary clarifiers has a side water depth (SWD) of 
15 feet. Mixed liquor separates in the clarifier, and the active biomass settles to the bottom of the 
clarifier while treated secondary effluent overflows the lauder weir. The biomass is concentrated 
and withdrawn from the bottom of the clarifiers as return activated sludge (RAS). The RAS is 
returned to the influent channel where it mixes with preliminary effluent upstream of the new 
influent flow split structure. A portion of the RAS as waste activated sludge (WAS) is removed from 
the system each day to maintain the target biomass and/or solids retention time in the aeration 
basin. WAS is pumped to the Aerated Sludge Storage Basin (ASSB) as summarized separately 
herein. 



 

17-2137 Page 3-23 Wastewater System Facilities Plan 
October 2019 Existing System Description City of Sandy 

Figure 3-11 
Secondary Clarifier 

 

The secondary clarifiers are equipped with scum scrapping mechanisms that removes scum from 
the surface of the clarifiers. The scum is pushed into a scum trough that drains into the scum 
pumping station and then gets pumped into the WAS line, which flows to the ASSB.  

3.5.4 Filtration, Disinfection, and Effluent Metering 

Following secondary clarification, secondary effluent overflowing the clarifier launder weirs is 
filtered through one of two cloth media disk filters contained within two parallel basins in the 
Filtration/UV Area of the plant. One of the two filters is shown in Figure 3-12. Following filtration 
when discharging to Tickle Creek, the filter effluent is then disinfected with UV light using a Trojan 
UV4000 system equipped with 24 medium pressure bulbs. Following disinfection, the effluent is 
metered on a 6-foot wide 120-degree V-notch weir by measuring the head above the weir using 
an ultrasonic level transducer before flow discharges into the outfall wet well, as shown in Figure 
3-13. 



 

17-2137 Page 3-24 Wastewater System Facilities Plan 
October 2019 Existing System Description City of Sandy 

Figure 3-12 
Cloth Disk Filter 

 

Figure 3-13 
Effluent metering 

 

3.5.5 Outfall 

Four irrigation pumps on a cycling basis withdraw water from the wet well and discharge the 
treated effluent to either the Tickle Creek near Iseli Nursery or a storage pond at Iseli Nursery to 
be used for irrigation. The outfall locations are shown in Figure 3-14 and Figure 3-15. The flow split 
is controlled via a valve located near the outfall at Tickle Creek. In addition, an 18-inch overflow 
pipe can be used during the winter to discharge to Tickle Creek when the flow exceeds 4 MGD. 

Figure 3-14 
Iseli Nursery Outfall  

 

Figure 3-15 
Tickle Creek Outfall 

 



G
:\

PD
X
_P

ro
je

ct
s\

17
\2

13
7 

- 
S
an

dy
 F

ac
ili

ty
 P

la
n\

C
A
D

\3
D

 M
od

el
s\

3D
 S

lu
dg

e 
S
to

ra
ge

 T
an

k.
dw

g 
IS

O
-1

 8
/3

/2
01

8 
2:

28
 P

M
 H

C
M

 2
1.

0s
 (

LM
S
 T

ec
h)

City of Sandy, Oregon
Wastewater System Facility Plan

Figure 3-16 
Existing Sludge 
Storage Tank

January 2019 17-2137

SE ISOMETRIC VIEW
SCALE: NTS

CELL 1

CELL 3

CELL 2

Jessica.Cawley
Arrow

Jessica.Cawley
Line

Jessica.Cawley
Text Box
WAS from Secondary Sludge Pumping Station

Jessica.Cawley
Arrow

Jessica.Cawley
Arrow

Jessica.Cawley
Arrow

Jessica.Cawley
Arrow

Jessica.Cawley
Arrow

Jessica.Cawley
Text Box
To Belt Filter Press

Jessica.Cawley
Text Box
Overflow from Cell 1 to Cell 2

Jessica.Cawley
Arrow

Jessica.Cawley
Text Box
Pressate from Belt Filter Press

Jessica.Cawley
Line

Jessica.Cawley
Line

Jessica.Cawley
Arrow

Jessica.Cawley
Text Box
Decant to Headworks

Jessica.Cawley
Arrow

Jessica.Cawley
Text Box
To Belt Filter Press

Jessica.Cawley
Line

Jessica.Cawley
Line



 

17-2137 Page 3-26 Wastewater System Facilities Plan 
October 2019 Existing System Description City of Sandy 

This page intentionally left blank 



 

17-2137 Page 3-27 Wastewater System Facilities Plan 
October 2019 Existing System Description City of Sandy 

3.5.6 Solids Handling 

WAS and scum collected from the secondary clarifier scum pumping station are temporarily stored 
in the Aerated Sludge Storage Basin (ASSB), which is shown in Figure 3-16 and Figure 3-17. WAS 
and scum are discharged into the center well (Cell #1) for thickening. Figure 3-16 shows a diagram 
with the flow path through the ASSB. Following settling and several loadings into the center well, 
the sludge overflows the edge of the center well into cell #2. The sludge is then pumped to the 
Solids Handling Building where the sludge is dewatered using the belt filter press, shown in Figure 
3-18. The submersible pump inside the ASSB cannot meet the design flow and pressure 
requirements for the belt filter press and consequently, operators report difficulty in achieving 
adequate dewatering. When sites are available for land applying, the dewatered sludge is lime 
stabilized to produce Class B Biosolids, and stored in the biosolids bay prior to land application. 
The biosolids bay is shown in Figure 3-19. When not land applying, the dewatered sludge is not 
lime stabilized, but is stored in the biosolids bay before landfilling.  

Figure 3-17 
Aerated Sludge Storage Basin 

 

Figure 3-18 
Dewatering Belt Press 

 

Filtrate from the belt filter press is collected and temporarily stored in the ASSB Cell #3 before 
being returned to the headworks facility.  



 

17-2137 Page 3-28 Wastewater System Facilities Plan 
October 2019 Existing System Description City of Sandy 

Figure 3-19 
Biosolids Bay 

 

Figure 3-20 
Equalization Pond 

 

3.5.7 Flow Equalization 

During high flow events, it is possible to convey treated effluent or sludge from the aerated sludge 
storage basin to the equalization pond. The equalization pond is lined with asphalt and has a 2.4-
million-gallon storage capacity. A photo of the equalization pond is shown in Figure 3-20. During 
the summer of 2018, a new splitter box will be installed upstream of the aeration basins with an 
overflow to divert excessive influent flow to the equalization pond. Once the construction is 
complete, treated effluent and sludge will no longer be sent to the equalization basin.  



Section 4



17-2137 Page 4-1 Wastewater System Facilities Plan 
October 2019 Regulatory Requirements City of Sandy 

Section 4 

Regulatory Requirements 

This section summarizes the current and future regulatory requirements for the City of Sandy’s 
wastewater treatment plant and collection system. Included are the following elements: 

 Review of current NPDES Permit 
 Permit Compliance Evaluation and Findings 
 Future Estimated Discharges 
 EPA Reliability Evaluation 
 Review of Pre-Treatment Regulation 
 Collection System Regulations  
 Biosolids Management Regulations 

4.1 Regulatory Requirements – Sandy Wastewater Treatment 
Plant 
This section of the Wastewater System Facilities Plan includes a discussion of the City’s NPDES 
Permit for the Sandy WWTP, Pre-treatment Regulations, Collection System Regulations, Biosolids 
Management, and future regulations that could impact WWTP operations.  

4.1.1 Sandy WWTP Current NPDES Permit 

The Oregon DEQ has delegated authority from the EPA to enforce the federal Clean Water Act 
(CWA) to regulate the discharge of treated effluent from wastewater treatment plants through 
the National Pollutant Discharge Elimination System (NPDES) program. Oregon NPDES Permit 
requirements are included in OAR Chapter 340, Division 45 (OAR 340-45), whose purpose is to 
“prescribe limitations on discharge of wastes and the requirements and procedures for obtaining 
NPDES and WPCF permits from the Department of Environmental Quality.” NPDES Permit limits 
must comply with Oregon water quality standards and biosolids management regulations included 
in OAR Chapter 340, Division 41 (OAR 340-041) and OAR Chapter 340, Division 50 (OAR 340-050), 
respectively. 

City of Sandy NPDES Permit #102492 was renewed January 23, 2010, allowing the discharge of 
treated effluent to Tickle Creek during the Winter NPDES Permit Season from November 1st to 
April 30th, and to Iseli Nursery for recycled water irrigation during the Summer NPDES Permit 
Season from May 1st to October 31st. A copy of the City’s NPDES Permit is included in Appendix 
A. The NPDES Permit expired on November 30, 2013. However, the City has submitted a renewal 
application with a renewal timeframe that is currently unknown. 



17-2137 Page 4-2 Wastewater System Facilities Plan 
October 2019 Regulatory Requirements City of Sandy 

4.1.2 NPDES Outfall 001 - Tickle Creek Winter Season Discharge 

Table 4-1 is a summary of waste discharge limitations for the Sandy WWTP Outfall 001 to Tickle 
Creek as contained in Schedule A of the City’s NPDES Permit. 

Table 4-1 
Outfall 001 NPDES Waste Discharge Limitsa 

 
Monthly Average 

Concentration 
(mg/L) 

Weekly Average 
Concentration  

(mg/L) 

Daily Maximum 
Concentration  

(mg/L) 

Monthly 
Average 

Loadb 
(lb/day) 

Weekly 
Average 

Loadb  
(lb/day) 

Daily 
Maximum 

Loadb,c 
(lb) 

Winter Season (November 1 through April 30) 
BOD5 10 15 NA 125 187 250 
TSS 10 15 NA 125 187 250 
Ammonia 3.7 NA 10.9 NA NA NA 

Notes: 
(a) From current Sandy WWTP NPDES Permit #102492 for File Number 78615.  
(b) Mass load limits are based upon WWTP average dry weather design flow of 2.5 MGD. 
(c) The daily mass load limit is suspended on any day in which the flow to the treatment facility exceeds 2.5 MGD. 
Abbreviations: 
mg/L = Milligrams per liter. 
lb/day = Pounds per day. 

Based on Murraysmith’s evaluation of monthly Discharge Monitoring Reports (DMR) for the 
WWTP and submitted to DEQ, there were a number of exceedances of the NPDES Permit 
Discharge Limits between January 2013 to December 2017, which are summarized in Table 4-2. In 
order to predict the potential for future exceedances, a population factor based on future 
population forecasts was applied to current BOD and TSS discharges from the WWTP. This 
percentage increase was then applied to develop projected flows and loads and potential future 
violations using the same BOD and TSS discharge concentrations. Current and future projected 
exceedances are summarized in Table 4-2.  

Table 4-2 
Current and Projected BOD and TSS Mass Load Discharge Violations 

 Daily Maximum Load 
Violations 

Weekly Average Load 
Violations 

Monthly Average Load 
Violations 

2013-2017 
BOD5 4 25 10 
TSS 8 20 9 
2036-2040 
BOD5 30 57 18 
TSS 35 20 13 



17-2137 Page 4-3 Wastewater System Facilities Plan 
October 2019 Regulatory Requirements City of Sandy 

As shown in Table 4-2, the current NPDES Permit exceedances for BOD and TSS are anticipated to 
increase in the future as the City’s population and flows increase in the planning horizon. Options 
to address the future exceedances could include reductions in BOD and TSS concentrations in 
WWTP effluent or identifying an opportunity for additional assimilative capacity by discharging to 
an alternate water body.  

4.1.3 NPDES Outfall 002 – Iseli Nursery Summer Season Recycled Water 

During the summer season (May 1st through October 31st), effluent flow from Sandy WWTP is 
pumped to Iseli Nursery for Class B Recycled Water storage and irrigation in accordance with 
Oregon Administrative Rules (OAR) 340-055. From 2013-2017, Sandy WWTP DMR data shows one 
week in May 2016 during which the median weekly total coliform organisms per 100 milliliters was 
greater than the 2.2 maximum established in Permit #102492. Therefore, the disinfection system 
is sized for future flows and no increase in permit exceedances at Outfall 002 is expected. 

4.1.4  Out of Season Discharge to Tickle Creek 

Based on the current permit, the City is only allowed to discharge to Tickle Creek from November 
1st to April 30th and to Iseli Nursery from May 1st to October 31st. However, in part, because the 
WWTP does not have active equalization storage, out of season discharge to Tickle Creek does 
periodically occur. Table 4-3 summarizes the total number of days over the past five years when 
water was discharged to Tickle Creek outside of the allowable Winter Season discharge and to Iseli 
Nursery outside of the Summer Season when recycled water irrigation capacity is available for land 
application.  

Current efforts to utilize the existing WWTP equalization basin could reduce these out-of-season 
discharge occurrences. However, over the planning horizon, limitations on seasonal Tickle Creek 
discharge or recycled water irrigation may increase if the available equalization storage proves to 
be inadequate. 

Table 4-3 
Discharge to Outfall Outside of Appropriate Permit Season 

 
Effluent Discharged to Tickle Creek 

During Summer Permit Season 
(Days) 

Effluent Pumped to Iseli Nursery 
During Winter Permit Season 

(Days) 
2013 3 0 
2014 0 49 
2015 0 24 
2016 6 12 
2017 0 2 



17-2137 Page 4-4 Wastewater System Facilities Plan 
October 2019 Regulatory Requirements City of Sandy 

4.1.5 Tickle Creek NPDES Dilution Requirements Evaluation 

During the allowed Winter NPDES Permit Season discharge to Tickle Creek from November 1st to 
April 30th, the current Permit does not allow for discharge to Tickle Creek when the available 
stream dilution is less than 10 based on the following equation: 

𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷 =  
(𝑄𝑄𝑒𝑒 +  𝑄𝑄𝑠𝑠)

𝑄𝑄𝑒𝑒
 

Where: Qe = WWTP Discharge Flow in MGD 
Qs = Tickle Creek Flow measured at a gauging station 1 mile upstream from 
Outfall 002 

Table 4-4 summarizes the number of days during which the dilution value in Tickle Creek was less 
than 10 from 2013-2017 as well as the estimated number of days which are predicted to have 
dilution values less than 10 from 2036-2040 based on scaling the current flows using the estimated 
percent population growth.  

Table 4-4 
Current and Projected 10:1 Dilution Violations 

 10:1 Stream Dilution Daily Violations 

2013-2017 21 
2036-2040 217 

As shown, potential exceedances of the Tickle Creek dilution requirements will substantially 
increase over the planning horizon to an average of approximately 44 days per year. Therefore, 
improving flow equalization, storage and/or finding an alternative outfall is an important 
consideration in terms of long-term discharge from the Sandy WWTP.  

4.1.6 Oregon Dilution Rule Compliance Evaluation 

The Statewide Narrative Criteria (OAR 340-041-0007) restricts discharge to a receiving stream if 
the Effluent BOD concentration divided by the ratio of receiving stream flow to effluent flow is 
greater than one. Table 4-5 summarizes Oregon Dilution Rule violations based on average monthly 
flows and BOD concentrations and by monthly maximum flows and BOD concentrations for 
months from 2013 to 2017 during which effluent was discharged to Outfall 001. Table 4-5 also 
shows the estimated number of months in 2040 that are predicted to exceed permit limits based 
on scaling the current flows for 2040 based on population growth. 



17-2137 Page 4-5 Wastewater System Facilities Plan 
October 2019 Regulatory Requirements City of Sandy 

Table 4-5 
Oregon Dilution Rule Calculations (2013-2017) 

 Total Monthly Violations Based on 
Average Flow & BOD5 Concentration 

Total Monthly Violations Based on 
Maximum Flow & BOD5 Concentration 

2013-2017 0 13 
2036-2040 17 24 

Similar to the Tickle Creek NPDES Dilution Requirements Evaluation in the previous section, the 
City has documented exceedances of the Oregon Dilution Rule in the past 5 years, which are 
anticipated to increase as WWTP flows increase over the planning horizon through 2040. 
Therefore, improving flow equalization, storage and/or finding an alternative outfall is again an 
important consideration in terms of long-term discharge from the Sandy WWTP.  

4.2 EPA Plant Reliability Criteria 
The Sandy WWTP is required to meet the Reliability Class I standards, as defined in EPA’s Technical 
Bulletin “Design Criteria for Mechanical, Electrical, and Fluid System Component Reliability,” EPA 
430-99-74-001. Table 4-6 includes a summary of the reliability criteria and requirements to be 
considered as part of the Alternatives Evaluation and Recommended Plan. These requirements 
are required to be met for design flows and loads summarized in Section 6. 

Table 4-6 
EPA Class I Reliability Criteria 

Treatment Unit 
Process Reliability Class I Requirements Current Deficiencies 

Influent 
Screening 

A backup bar screen designed for mechanical or 
manual cleaning shall be provided. Facilities with 
only two bar screens shall have at least one bar 
screen designed to permit manual cleaning. 

The current configuration does 
have two screens, but the 
manual backup bar screen has 
too large of a clearance that 
allows large rocks and rags to 
enter the treatment system.  

Pumps 
(Liquids, Solids 
& Chemical 
Feed) 

A backup pump shall be provided for each set of 
pumps performing the same function. The capacity 
of the pumps shall be such that, with any one pump 
out of service, the remaining pumps will have the 
capacity to handle the peak flow. 

Several pumps are lacking 
backup capacity including the 
internal Mixed Liquor Recycle 
Pumps, Process Water Pumps, 
Sodium Hypochlorite Feed 
Pump, and Belt Filter Press Feed 
Pump. 

Secondary 
Clarification 

The units shall be sufficient in number and size so 
that, with the largest-flow-capacity unit out of 
service, the remaining units shall have a design flow 
capacity of at least 75% of the total design flow. 

None. At the current estimated 
MMWWF of 2.66 MGD, the 
overflow rate is 871 gpd/sf 
which is acceptable but high 



17-2137 Page 4-6 Wastewater System Facilities Plan 
October 2019 Regulatory Requirements City of Sandy 

Treatment Unit 
Process Reliability Class I Requirements Current Deficiencies 

Aeration Basin A backup basin will not be required; however, at 
least two equal-volume basins shall be provided.  None 

Aeration 
Blowers and/or 
Mechanical 
Aerators  
 

There shall be a sufficient number of blowers or 
mechanical aerators to enable the design oxygen 
transfer to be maintained with the largest-capacity-
unit out of service. It is permissible for the backup 
unit to be an uninstalled unit, provided that the 
installed units can be easily removed and replaced. 
However, at least two units shall be installed. 

Current Operating Blower 
Capacity does not meet this 
requirement with one blower 
out of service.  

Air Diffuser 
Systems 

The air diffusion system for each aeration basin 
shall be designed so that the largest section of 
diffusers can be isolated without measurably 
impairing the oxygen transfer capability of the 
system. 

Further analysis required 
including inspection of diffusers 

Sludge Holding 
Tanks 

Holding tanks are permissible as an alternative to 
component or system backup capabilities for 
components downstream of the tank provided the 
volume of the holding tank shall be based on the 
expected time necessary to perform maintenance 
and/or repair and the capacity of sludge treatment 
processes downstream can handle the combined 
flow from the storage tanks and the working sludge 
treatment system 

Not sufficient capacity  

Sludge Disposal 
An alternative method of sludge disposal shall be 
provided for each sludge treatment unit process 
without installed backup. 

None 

Electrical 
Power Supply 

Two separate and independent power sources, 
either from two separate utility substations or from 
a single substation and an on-site generator. The 
backup power supply shall be sufficient to operate 
all vital components during peak wastewater flow 
conditions, including critical lighting and ventilation.  

None 

4.3 Pre-Treatment Regulations 
The City of Sandy does not currently have an industrial pretreatment program; however, the Sewer 
Use Ordinance does define Significant Industrial Users (SIUs) and includes strong prohibitions 
against discharging high strength industrial waste to the sewer system.  

According to 40 CFR 403 (General Pretreatment Regulations for Existing and New Sources of 
Pollution) all “significant industrial users”, which are industrial users that discharged an average of 
25,000 gpd or more to the POTW or makes up 5 percent or more of the average dry weather 
hydraulic or organic (BOD or TSS) capacity of the POTW treatment plant, are required to be part 
of the pre-treatment program.  



17-2137 Page 4-7 Wastewater System Facilities Plan 
October 2019 Regulatory Requirements City of Sandy 

The National Pretreatment Program is charged with controlling toxic, conventional, and 
non-conventional pollutants from non-domestic sources that discharge into sewer systems, as 
described in CWA Section 307(a). The Oregon DEQ has been given authority by the US EPA to 
regulate the Pretreatment Program in Oregon and is required to comply with the federal 
provisions of the pre-treatment program. The pre-treatment program requires all large, publicly 
owned treatment works (POTW) that have a designed treatment capacity of more than 5 million 
gallons per day (MGD) to establish local pretreatment programs. A Pretreatment Program for 
POTW above 5 MGD above would have to be established within 3 years after a reissuance or 
modification of its existing NPDES permit or within 1 year after written notification from DEQ after 
identification. The NPDES permit will be reissued or modified by DEQ to incorporate the approved 
Program as enforceable conditions of the Permit.  

However, facilities such as the Sandy WWTP, with design flows less than 5 MGD are only required 
to develop a formal Industrial Pre-Treatment Program if the nature or volume of the industrial 
influent are contributing to treatment process upsets, violations of NPDES Permit Limits or other 
circumstances that warrant the development of a program to eliminate those occurrences per 
40CFR 403.8 (a). Therefore, a pre-treatment program is not necessarily required for the City, but 
if the City decides to develop a program, the “significant industrial user” criteria can be used to 
evaluate which industrial dischargers should be included.  

4.4 Sanitary Sewer Collection System Regulatory Requirements  
There are several statewide regulatory requirements for sanitary sewer collection systems that 
develop minimum standards for the design capacity and design standards. The following sections 
describe the standards that will be used to evaluate the existing system and develop 
recommendations for future collection system expansions.  

4.4.1 Oregon Statutes, Regulations and Permits 

4.4.1.1 Oregon Administrative Rule, Division 340 

Sanitary Sewer Overflows (SSOs) are prohibited based on Oregon Administrative Rules Chapter 
340-Division 041 (OAR 340-041-0009). However, DEQ may withhold enforcement action for those 
SSOs that occur from storm events larger than the winter one-in-five-year, 24-hour duration storm 
or the summer one-in-ten-year, 24-hour duration storm. These storm events are used in the 